Age:

Concentration-

6-11 lbs.

12-15 lbs.

15-19 lbs.

19-24 lbs.
24-32 1bs.

30-40 lbs.

38-48 lbs.

46-56 lbs.

54-64 lbs.

Dosage Information Sheet

Acetaminophen
(such as Tylenol)

Can be given every 4-6 hours
Can be given every 4-6 hours

2 months or older

Infant’s and Children’s
smL (1 teaspoon)= 160mg

1.25 mL

1/> teaspoon (2.5 mL)

3 mL

3/a teaspoon ( 4 mL)
1 teaspoon ( 5 mL)

1 Y4 teaspoon ( 6 mL)

1 V2 teaspoon (7.5 mL)

1 34 teaspoon (9 mL)

2 teaspoons (10 mL)

Diphenhydramine
(such as Benadryl)
Can be given every 6-8 hours
Can be given every 6-8 hours

Ibuprofen
(such as Advil or Motrin)
Can be given every 6-8 hours

Can be given every 6-8 hours
6 months or older 6 months or older

Liquid Suspension
smL (1 teaspoon)= 12.5mg

Concentrate
1.25mL= 50mg

Liquid Suspension
smL (1 teaspoon)=
100mg

1/2 teaspoon 1.25 mL 1/2 teaspoon (2.5 mL)
(2.5 mL)
3 mL 1.5 mL 1/> teaspoon (2.5 mL)
/4 teaspoon 2 mL /4 teaspoon ( 4 mL)
(4 mL)
1 teaspoon 2.5 mL 1 teaspoon ( 5 mL)
(5mL)
1 V2 teaspoon 3.5 mL 1 V4 teaspoon ( 6 mL)
(7.5 mL)
1 34 teaspoon 4.25 mL 1 V2 teaspoon (7.5 mL)
(9 mL)
2 teaspoons 5 mL 2 teaspoons (10 mL)
(1tomlL)
2 1/2 teaspoons 6.25 mL 2 1/2 teaspoons (12.5 mL)
(12.5 mL)




